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Software Version: 21.02.121001

FR1 N12

LTE Band: 2, LTE BW: 10M, LTE ARFCN: Mid

Transmitter Conducted Output Power

e (ﬁﬁf) Ba?l\ﬁl\;vzi;“h auc ('Jﬁczl) HIRCIETE RE P%?/\?grlzgéen%
12 15 5 146300 701.5 DEE'ZS'BOPFS?(M 12@6 23.07
12 15 5 146300 7015 DT Of oM 1@1 23.22
12 15 5 146300 7015 O A 1@23 23.02
12 15 5 146300 7015 DFTQ'SF;(S)EDM 12@6 23.05
12 15 5 146300 7015 DFT&;SEDM 1@1 23.1
12 15 5 146300 7015 DFTéSF;gEDM 1@23 22.92
12 15 5 146300 7015 DFlTéSé(/iFMDM 12@6 22
12 15 5 146300 701.5 DFlTéSé%:\ADM 1@1 22.15
12 15 5 146300 7015 DFlTG'S(‘?OAiADM 1@23 21.83
12 15 5 146300 7015 DFgf(‘?OAiADM 12@6 20.52
12 15 5 146300 7015 DF;S('?%';ADM 1@1 20.7
12 15 5 146300 7015 DF(BT‘;S('?%';ADM 1@23 20.43
12 15 5 146300 7015 DFZE'GSSAFQM 12@6 18,52
12 15 5 146300 7015 nggg/fﬁ"" 1@1 18.78
12 15 5 146300 7015 ngggfﬁ'\" 1@23 18.42
12 15 5 146300 7015 c%—ggEM 13@6 21.48
12 15 5 146300 7015 C%gg?"" 1@1 21.65
12 15 5 146300 7015 CF(’?'SSFEM 1@23 21.55
12 15 5 147500 7075 Rensoid 12@6 23.04
12 15 5 147500 707.5 DEE'ZS'B%FS?(M 1@1 23.04
12 15 5 147500 707.5 DEJ'ZS'BOPFS?(M 1@23 22.95
12 15 5 147500 7075 DFT;P'SEDM 12@6 23.01
12 15 5 147500 7075 DFTéSP'g}EDM 1@1 23.03
12 15 5 147500 707.5 DFTéSF;gEDM 1@23 22.92
12 15 5 147500 707.5 DFlTéSéOA';ADM 12@6 21.83
12 15 5 147500 7075 DFT-s-OFDM 1@1 22.04

Sporton International Inc. (ShenZhen) Page Number 1 A2-1 of 31

TEL : 86-755-8637-9589
FAX: 86-755-8637-9595




samranas. FCC RF Test Report Report No. : FG1IN1001D

16 QAM
12 15 5 147500 7075 DFlTés('?a';ADM 1@23 21.88
12 15 5 147500 7075 DFgféOAFMDM 12@6 20.41
12 15 5 147500 707.5 DFgféa'waM 1@1 20.55
12 15 5 147500 707.5 DF;;S('?%';ADM 1@23 20.4
12 15 5 147500 7075 nggs'g:“a'\" 12@6 18.44
12 15 5 147500 7075 D'Zggg:ﬁ M 1@1 18.52
12 15 5 147500 7075 D'ggg:ﬁ’\" 1@23 18.35
12 15 5 147500 7075 C'ZS;BM 13@6 21.46
12 15 5 147500 7075 CF(SS;?M 1@1 21.51
12 15 5 147500 7075 CPQ'SQEM 1@23 21.39
12 15 5 148700 713.5 DEE'ZSE%FS?(M 12@6 22.89
12 15 5 148700 7135 DEJ'ZSESOPF&M 1@1 22.97
12 15 5 148700 7135 gl 1@23 22.79
12 15 5 148700 7135 DFTQ'SF;(S)EDM 12@6 22.86
12 15 5 148700 7135 DFTéSF;(S)EDM 1@1 22.92
12 15 5 148700 7135 DFTéSF;gEDM 1@23 22.74
12 15 5 148700 7135 DFlTéSé%ADM 12@6 21.83
12 15 5 148700 7135 DFIéSé%iADM 1@1 21.82
12 15 5 148700 713.5 DFlTG'SéCA';ADM 1@23 21.77
12 15 5 148700 713.5 DF&S&';ADM 12@6 20.34
12 15 5 148700 7135 DF&S('?%ADM 1@1 20.44
12 15 5 148700 7135 DF;S('?C/’\';ADM 1@23 20.34
12 15 5 148700 7135 DFZE'GS'CC;AFAEA’M 12@6 18.27
12 15 5 148700 7135 DFZE'GSSAF,\?M 1@1 18.39
12 15 5 148700 7135 DFZE'GSSXQM 1@23 18.21
12 15 5 148700 7135 CF(’?'S;?M 13@6 21.31
12 15 5 148700 7135 C%‘S&E’M 1@1 21.54
12 15 5 148700 7135 CZ‘S;?M 1@23 21.32
12 15 10 146800 704 Dgﬁ'zséopg'i“" 25@12 23.04
12 15 10 146800 704 BT Of oM 1@1 23.09
12 15 10 146800 704 O aan 1@50 23.02
12 15 10 146800 704 DFT-s-OFDM 25@12 23.03
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QPSK
12 15 10 146800 704 DFT(;D'SEDM 1@1 23.02
12 15 10 146800 704 DFTQ'SF;g}EDM 1@50 22.9
12 15 10 146800 704 DFlTéséa'waM 25@12 21.94
12 15 10 146800 704 DFlTéséa';ADM 1@1 22.07
12 15 10 146800 704 DFlTés('?a';ADM 1@50 21.94
12 15 10 146800 704 DFgféaFMDM 25@12 20.48
12 15 10 146800 704 DFgféa'waM 1@1 20.59
12 15 10 146800 704 DF;;S('?%';ADM 1@50 20.34
12 15 10 146800 704 DFZE';‘SAF“'?M 25@12 185
12 15 10 146800 704 DFZE'gg/f,\EI) M 1@1 18.51
12 15 10 146800 704 DFZE'gg:'\?M 1@50 18.44
12 15 10 146800 704 CF(SS;?M 26@13 21.44
12 15 10 146800 704 CF(SS;?M 1@1 21.63
12 15 10 146800 704 CPQ'ggEM 1@50 21.44
12 15 10 147500 707.5 DE;'ZSE;%';E&M 25@12 23.04
12 15 10 147500 707.5 DEJ'ZSESOPF&M 1@1 23.07
12 15 10 147500 7075 D T2 Of oM 1@50 22.96
12 15 10 147500 7075 DFTéSF;gEDM 25@12 23.02
12 15 10 147500 707.5 DFTéSF;gEDM 1@1 22.95
12 15 10 147500 707.5 DFTéSF;(S)EDM 1@50 22.83
12 15 10 147500 707.5 DFlTésé%ADM 25@12 21.9
12 15 10 147500 7075 DFIéSé%iADM 1@1 22.03
12 15 10 147500 707.5 DFlTG'SéCA';ADM 1@50 21.84
12 15 10 147500 707.5 DF&S&';ADM 25@12 20.41
12 15 10 147500 707.5 DF&S('?%ADM 1@1 20.52
12 15 10 147500 7075 DF;S('?C/’\';ADM 1@50 20.38
12 15 10 147500 707.5 nggg:“a"\" 25@12 18.46
12 15 10 147500 707.5 DFZI;;SS'QOAFI\?M 1@1 18.53
12 15 10 147500 707.5 ngg'g/fﬁ“" 1@50 18.37
12 15 10 147500 707.5 C%‘Sgg'\" 26@13 21.55
12 15 10 147500 707.5 C%‘ng(”\" 1@1 2152
12 15 10 147500 7075 CP-OFDM 1@50 21.37
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QPSK
12 15 10 148200 711 DT Of oM 25@12 23.03
12 15 10 148200 711 Rensoi 1@1 22.94
12 15 10 148200 711 DEE'ZS'B%';?(M 1@50 22.83
12 15 10 148200 711 DFT(;D'SEDM 25@12 23
12 15 10 148200 711 DFT(;D'SEDM 1@1 22.89
12 15 10 148200 711 DFTQ'SF;(S)EDM 1@50 22.77
12 15 10 148200 711 DFlTéséa'waM 25@12 21.92
12 15 10 148200 711 DFlTéséa';ADM 1@1 21.84
12 15 10 148200 711 DFlTG'S(‘?OAiADM 1@50 21.77
12 15 10 148200 711 DF;S&FMDM 25@12 20.45
12 15 10 148200 711 DF;S&":\ADM 1@1 20.35
12 15 10 148200 711 DFgféoAiADM 1@50 20.4
12 15 10 148200 711 DFZE'GS‘SAF“'?M 25@12 18.35
12 15 10 148200 711 DFZI_)'S'&:,\EI) M 1@1 18.36
12 15 10 148200 711 DFZE'GS'SAF“EA’M 1@50 18.25
12 15 10 148200 711 CFSS;?M 26@13 21.44
12 15 10 148200 711 CF(SSSFEM 1@1 21.42
12 15 10 148200 711 CF(’?'SSFEM 1@50 21.34
12 15 15 147300 706.5 O s aan 36@18 23.08
12 15 15 147300 706.5 DEJ'ZS'B%'@M 1@1 23.29
12 15 15 147300 706.5 DT Of oM 1@77 22.98
12 15 15 147300 706.5 DFTéSF;gEDM 36@18 23.08
12 15 15 147300 706.5 DFTéSF;gEDM 1@1 23.24
12 15 15 147300 706.5 DFTéSF;gEDM 1@77 22.94
12 15 15 147300 706.5 DFlTésé%ADM 36@18 22.08
12 15 15 147300 706.5 DFIéSé%iADM 1@1 22.13
12 15 15 147300 706.5 DFlTéséa';ADM 1@77 21.87
12 15 15 147300 706.5 DFgféoAiADM 36@18 20.58
12 15 15 147300 706.5 DF;S('?%ADM 1@1 20.86
12 15 15 147300 706.5 DF;S('??\';ADM 1@77 20.46
12 15 15 147300 706.5 DFZE'GSgAF,\EA’M 36@18 18.6
12 15 15 147300 706.5 DFT-s-OFDM 1@1 18.79

Sporton International Inc. (ShenZhen) Page Number 1 A2-4 of 31

TEL : 86-755-8637-9589
FAX: 86-755-8637-9595



samranas. FCC RF Test Report Report No. : FG1IN1001D

256 QAM
12 15 15 147300 706.5 nggs'g:“a'\" 1@77 18.4
12 15 15 147300 706.5 deggEM 39@19 21.57
12 15 15 147300 706.5 degg}?'\" 1@1 21.74
12 15 15 147300 706.5 C'ZS;BM 1@77 21.22
12 15 15 147500 7075 BT Of oM 36@18 23.08
12 15 15 147500 7075 O s A 1@1 23.28
12 15 15 147500 707.5 DEE'ZS'B%';?(M 1@77 22.99
12 15 15 147500 707.5 DFT(;'SEDM 36@18 23.08
12 15 15 147500 707.5 DFTéSF;gEDM 1@1 23.2
12 15 15 147500 7075 DFTQ'SF;(S)EDM 1@77 22,91
12 15 15 147500 707.5 DFlTéSé(/iFMDM 36@18 22.03
12 15 15 147500 707.5 DFlTG'S('?oAiADM 1@1 22.14
12 15 15 147500 707.5 DFlTG'S(‘?OAiADM 1@77 21.97
12 15 15 147500 7075 DF;S&FMDM 36@18 20.58
12 15 15 147500 707.5 DF;S('?%';ADM 1@1 20.68
12 15 15 147500 707.5 DFgféoAiADM 1@77 20.26
12 15 15 147500 707.5 ngés‘g/fﬁ'\" 36@18 18.58
12 15 15 147500 707.5 DFZE'S'(S’:,\EII’M 1@1 18.74
12 15 15 147500 707.5 DFZE'GS'CC;AF“EA’M 1@77 18.33
12 15 15 147500 707.5 C%‘SgEM 30@19 21.59
12 15 15 147500 707.5 CF(SSSFEM 1@1 21.74
12 15 15 147500 7075 CF(’?'SSFEM 1@77 21.23
12 15 15 147700 708.5 O s aan 36@18 23.09
12 15 15 147700 708.5 DEJ'ZS'B%'@M 1@1 23.25
12 15 15 147700 708.5 DEE'ZSE%FS?(M 1@77 23.3
12 15 15 147700 7085 DFT;P'SEDM 36@18 23.03
12 15 15 147700 708.5 DFTéSF;gEDM 1@1 23.2
12 15 15 147700 708.5 DFT;F;SEDM 1@77 22.87
12 15 15 147700 708.5 DFlTésé%ADM 36@18 22.01
12 15 15 147700 708.5 DFIéSé%iADM 1@1 22.21
12 15 15 147700 708.5 DFlTéséa';ADM 1@77 21.82
12 15 15 147700 708.5 DFT-s-OFDM 36@18 20.51
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64 QAM

12 15 15 147700 7085 DF;;S('?%';ADM 1@1 20.62

12 15 15 147700 7085 DFgféOAFMDM 1@77 20.3

12 15 15 147700 7085 D';Egg:,a'\" 36@18 1852

12 15 15 147700 7085 ngg'g:,a'\" 1@1 18.77

12 15 15 147700 7085 nggs'g:“a'\" 1@77 18.39

12 15 15 147700 7085 degg}? M 39@19 215

12 15 15 147700 7085 degg}?'\" 1@1 21.72

12 15 15 147700 7085 C'ZS;BM 1@77 21.27
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Frequency Stability

B';Ed (iﬁf) Bag\%vzigith Arfcn (I;Arﬁg) Modulation RB D((e’\)/:)arg;)n Verdict Environment

12 15 10 147500 7075 DFTéSP'g}EDM 50@0 00325  PASS NV

12 15 10 147500 7075 DFTQ'SP'SEDM 50@0  0.0274  PASS LV

12 15 10 147500 7075 DFTQ'Slg(S)EDM 50@0 00448  PASS HV

12 15 10 147500 7075 DFTéSP'gEDM 50@0 00244  PASS -30C
12 15 10 147500 7075 DFTéSP'g}EDM 50@0 00201  PASS .20
12 15 10 147500 7075 DFTQ'T;'(S)EDM 50@0 00033  PASS 10T
12 15 10 147500  707.5 DFTQ'SP'(S)EDM 50@0 00031  PASS e

12 15 10 147500  707.5 DFT(;QEDM 50@0  0.0465  PASS 10C
12 15 10 147500  707.5 DFT;P'QEDM 50@0  0.0037  PASS 20C
12 15 10 147500 7075 DFTQ'SP'(S)EDM 50@0 00504  PASS 30T
12 15 10 147500  707.5 DFTQ'SP'(S)EDM 50@0 00029  PASS 40
12 15 10 147500  707.5 DFT(;QEDM 50@0 00028  PASS 50°C
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Peak to Average Radio

NR SCS Bandwidth Freq " Result Limit n
Band (kHz) (MHz) Arfcn (MHz) Modulation RB (dB) (dB) Verdict
DFT-s-OFDM
12 15 10 146800 704.0 PI/2 BPSK 50@0 3.84 13 PASS
DFT-s-OFDM
12 15 10 146800 704.0 PI/2 BPSK 1@0 3.63 13 PASS
12 15 10 146800 704.0 DFTéSF;(S)EDM 50@0 4.8 13 PASS
12 15 10 146800 704.0 DFTéSP_g:(:DM 1@0 3.59 13 PASS
DFT-s-OFDM
12 15 10 147500 707.5 PI/2 BPSK 50@0 4.17 13 PASS
DFT-s-OFDM
12 15 10 147500 707.5 PI/2 BPSK 1@0 3.54 13 PASS
12 15 10 147500 707.5 DFTQ_SF;(S)EDM 50@0 4,51 13 PASS
12 15 10 147500 707.5 DFTéSP-gEDM 1@0 3.63 13 PASS
DFT-s-OFDM
12 15 10 148200 711.0 PI/2 BPSK 50@0 3.85 13 PASS
DFT-s-OFDM
12 15 10 148200 711.0 PI/2 BPSK 1@0 3.65 13 PASS
12 15 10 148200 711.0 DFTQ_SF;(S)EDM 50@0 4.46 13 PASS
12 15 10 148200 711.0 DFT-s-OFDM 1@0 3.54 13 PASS
QPSK
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B2_N12(10M)_DFT-s-OFDM_PI_2- B2_N12(10M)_DFT-s-OFDM_PI_2-
BPSK_Outer Full Low CH BPSK_Edge 1RB_Left Low CH

Aten 408 Tig. Frea Run

Afen 4068 Trig: Frea Ran
4 Gan Low

F Gan

B2_N12(10M)_DFT-s- B2_N12(10M)_DFT-s-
OFDM_QPSK_Outer Full Low CH OFDM_QPSK Edge 1RB Left Low CH

Afen 4068 Trig: Frea Ran
4 Gan
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B2_N12(10M)_DFT-s-OFDM_PI_2- B2_N12(10M)_DFT-s-OFDM_PI_2-
BPSK_Outer_Full Mid_CH BPSK_Edge 1RB Left Mid CH

B2_N12(10M)_DFT-s- B2_N12(10M)_DFT-s-
OFDM_QPSK_Outer_Full Mid_CH OFDM_QPSK_Edge 1RB Left Mid CH

Afen 4068 Trig: Frea Ran
4 Gan
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B2_N12(10M)_DFT-s-OFDM_PI_2- B2_N12(10M)_DFT-s-OFDM_PI_2-
BPSK_Outer Full High CH BPSK_Edge 1RB Left High CH

B2_N12(10M)_DFT-s- B2_N12(10M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left High CH

OFDM_QPSK_Outer_Full_High CH

Afen 4068 Trig: Frea Ran
4 Gan
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Occupied Bandwidth

) 26dB
B’;”r? d (iﬁf) Ba(nl\ﬁﬁz';“h Arfcn (ll\:/lrlig) Modulation RB &?_'VZV) gﬂivzv)
12 15 5 147500 707.5 DEE'ZS'B%F&M 25@0 4.4754 4.851
12 15 5 147500 7075 DFT(;;&EDM 25@0 4.4709 4.875
12 15 5 147500 7075 deggEM 25@0 4.4668 4.897
12 15 5 147500 7075 CP'%'Z?\AM 16 250 4.4677 4.924
12 15 5 147500 7075 CP'%FARAM 64 25@0 4.4795 4.924
12 15 5 147500 7075 cp-o(g D2 a5@0 4.4711 4.879
12 15 10 147500 707.5 Dgﬁéséopg'?('\" 50@0 8.9046 9.584
12 15 10 147500 707.5 DFTQ'SF;(S)EDM 50@0 8.9188 9.684
12 15 10 147500 707.5 Cpéggf()'\" 52@0 9.2735 9.974
12 15 10 147500 7075 CP'%FA?AM % 5a@0 9.2747 9.949
12 15 10 147500 7075 CP'OQFA',D\AM 64 @0 9.2755 9.908
12 15 10 147500 707.5 CP'OQF 2% s2@0 9.2932 9.846
12 15 15 147500 7075 PEISOEOM 7500 13.365 14.12
12 15 15 147500 707.5 DFTéSF;gEDM 75@0 13.384 14.12
12 15 15 147500 7075 CFSSSFEM 79@0 14.085 14.88
12 15 15 147500 7075 CP'%FA[,)\AM 16 79@0 14.1 14.85
12 15 15 147500 7075 CP'%FARAM 64 79@0 14.12 14.84
12 15 15 147500 7075 CP'OQF D20 79@0 14.092 14.9
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B2_N12(5M)_DFT-s-OFDM_PI_2- B2_N12(5M)_DFT-s-
BPSK_Outer Full Mid_CH OFDM_QPSK_Outer Full_Mid CH

Aifen: 4068 Aiten 40 Trig: Frea Fun

ok 500500

Ref Lyl Offset 8,00 B

Ref Vall ‘Scale/Div 10.0 B

[Center 707,500 MHz Video BW 150,00 kHz" Span 10 Mz
Sweep 4.80 ms (1001 pts)

(Center 707.500 MHz SWideo BW 150.00 kHz" Span 10 MHz|
Sweep 480 ms (1001 pis)

B2_N12(5M)_CP- B2_N12(5M)_CP-OFDM_16
OFDM_QPSK_Outer Full Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 Afen 4068 Trig: Frea Run

Video BW 150,00 kHz" Span 10MHz
Sweep 4.80 ms (1001 pts)

SWideo BW 150.00 kHz" Span 10 MHz|
Sweep 480 ms (1001 pis)

Total Power Total Paver
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B2_N12(5M)_CP-OFDM_64
QAM_Outer_Full_ Mid_CH

B2_N12(5M)_CP-OFDM_256
QAM Outer Full Mid CH

[spectrum Anayzer 1
(Ceoupied BW

KEYSIGHT lnput RF Alten 40 8 Aten 408

ScaleDiv 10.0 4B

Center 707.500 MHz
#Res BIW 51,000 kHz

#Video BW 150,00 kHz* Span 10 MHz

Sweep 4.80 ms (1001 pis)

(Center 707.500 MHz
#Res BWW 51000 kHz

Span 10 Mz
Sweep 4.90ms (1001 pts)

2u 2 Matics v

Qczupied Bandwidih

B2_N12(10M)_DFT-s-OFDM_PI_2-
BPSK_Outer Full Mid_CH

B2_N12(10M)_DFT-s-
OFDM_QPSK_Outer_Full_Mid CH

Aifen: 4068 Aiten. 40 68

‘Scale/Div 10.0 B

Span 20 Mz,
Sweep 2.53 ms (1001 pts)

Span 20 MHz|
Sweep 253 ms (1001 pis)

Occipied Bandwi
B
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B2_N12(10M)_CP- B2_N12(10M)_CP-OFDM_16
OFDM_QPSK_Outer Full Mid_CH QAM Outer Full Mid CH

[spectrum Anayzer 1
(Ceoupied BW

KEYSIGHT lnput RF Alten 40 8 Aten 408

ScaleDiv 10.0 4B

(Center 707.50 MHz ) V KHE' Span 20 Mkz|
#Res BW 100.00 kHz Swaep 2.53 ms (100 pis)|

Center 707.50 MHz #Video BW 300.00 kHz* Span 20 Mz
#Res BIW 100.00 kHz Sweep 2.53 ms (1001 pts)

2u 2 Matics v

Oooupied Bandwidth Qczupied Bandwidih

B2_N12(10M)_CP-OFDM_64 B2_N12(10M)_CP-OFDM_256
QAM_Outer Full_ Mid_CH QAM Outer Full Mid CH

Aifen: 4068 Aiten. 40 68

‘Scale/Div 10.0 B

Span 20 Mz,
Sweep 2.53 ms (1001 pts)

Span 20 MHz|
Sweep 253 ms (1001 pis)

Ocaupied B
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B2_N12(15M)_DFT-s-OFDM_PI_2-
BPSK_Outer_Full Mid_CH

B2_N12(15M)_DFT-s-
OFDM_QPSK_Outer_Full_Mid CH

[spectrum Anayzer 1

(Ceoupied BW

KEYSIGHT lnwut RF Aten 4068
Cor

Center 707.50 MHz
#Res BIW 150.00 kHz

Qooupied Bandwidth

B2_N12(15M)_CP-

#Video BW 470,00 kHz*

Span 30 W]
Sweep 1.67 ms (1001 pis)

OFDM_QPSK_Outer Full Mid_CH

Aifen: 4068

Bideo BW 470,00 kHz*

Span 30 Mz,
Sweep 1.67 ms (1001 pts)

Aiten: 4068

ScaleDiv 10.0 4B

(Center 707.50 MHz
#Res BW 15000 kHz

2 Matics v

Qczupied Bandwidih

B2_N12(15M)_CP-OFDM_16
QAM Outer Full Mid CH

Aiten. 4068

‘Scale/Div 10.0 B

Occipied Bandwi

Span 30 Mz
Sweep 1.67 ms (1001 pts)

Span 30 MHz|
Sweep 167 ms (1001 pis)
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